

Gastric cancer , Metastatic

【P-HDFL】

Cisplatin 35 mg/m² (i.v. 24-hr), D1,8

(5-FU 2600 mg/m² and Leucovorin 300 mg/m²) (i.v. 24-hr), D1,8,15

Repeated cycles every 4 weeks

【Oxaliplatin-Capecitabine】

Oxaliplatin 85mg/m² in N/S 500ml iv drip 2hrs, D1

Capecitabine 1250mg/m²/d po, continuous

Repeated every 2 weeks

【Paclitaxel-HDFL】

Paclitaxel 80mg/m² iv drip 1hr, D1, 8, 15

(5-FU 2600 mg/m² and Leucovorin 300 mg/m²) (i.v. 24-hr), D2,9,16

Repeated cycles every 4 weeks

【P-HDFL followed by consolidative DI】

「P-HDFL phase」

Cisplatin 35 mg/m² (i.v. 24-hr), D1,8

(5-FU 2600 mg/m² and Leucovorin 300 mg/m²) (i.v. 24-hr), D1,8,15

Repeated cycles every 4 weeks

Once maximal response achieved, enter DI phase

Gastric cancer , Metastatic

「D1 phase」

Docetaxel 25-35 mg/m² (i.v. 30-min), D1,8,15

Irinotecan 50-70 mg/m² (i.v. 30-min), D1,8,15

Repeated cycles every 4 weeks

【Docetaxel-HDFL】

Docetaxel 50mg/m² (i.v. 1-hour), Day1,15

(5-FU 2400mg/m²+Leucovorin 240mg/m²)(i.v. 24-hour), Day1,15

Repeated cycles every 4 weeks

【Cetuximab+P-HDFL】

Cetuximab 250mg/m² (first dose 400mg/m²) (i.v. 2-hr), weekly

Cisplatin 35 mg/m², (i.v. 24-hr), D1,8, every 4 weeks

(5-FU 2000 mg/m² + Leucovorin 300 mg/m²), (i.v. 24-hr), D1,8,15

every 4 weeks

Gastric cancer , Metastatic

【S-1】

S-1 40mg/m² po bid, continue a 4-week period followed by a 2-week rest (4-week on and 2 week off), repeated every 6 weeks

* Formulation : 20 or 25 mg capsules (approximately 2~3 capsules/each time)

BSA (m ²)	Initial dose
< 1.25	40mg each time
1.25 ~ < 1.5	50mg each time
≥ 1.5	60mg each time

References:

1. *Anticancer Res.* 1998 Mar-Apr;18(2B):1267-72
2. *Oncology.* 2005;69(1):88-95
3. *New Engl J Med* 2008;358:36-46
4. *N Engl J Med.* 2007;357:1810-20